

声明 Statement

1. 本报告无专用章和批准人签章无效。
This report is invalid without the approver's signatures and special seal of inspection.
2. 本报告页面所使用“PONY”、“谱尼”字样为本单位的注册商标,其受《中华人民共和国商标法》保护,任何未经本单位授权的擅自使用和仿冒、伪造、变造“PONY”、“谱尼”商标均为违法侵权行为,本单位将依法追究其法律责任。
The pattern and characters of "PONY" and "谱尼" used in this report are protected by the trademark law of the People's Republic of China. Any unauthorized usage, counterfeit, forgery and alteration of trademarks of "PONY" and "谱尼" are the violations of the law. The PONY has the right to pursue legal liabilities of the subject of the delict.
3. 委托单位对报告数据如有异议,请于报告完成之日起十五日内向本单位书面提出复测申请,同时附上报告原件并预付复测费。
If the applicant has any questions about the results, shall provide a written retest application, the original report and prepay the retest fees to PONY within fifteen days since the approval date.
4. 委托单位办理完毕以上手续后,本单位会尽快安排复测,如果复测结果与异议内容相符,本单位将退还委托单位的复测费。
After the applicant finishes the procedure mentioned above, PONY shall arrange the retest as soon as possible. If the retest result accords with the applicant dissent, PONY shall refund the retest fees.
5. 不可重复性或不能进行复测的实验,不进行复测,委托单位放弃异议权利。
Tests that can not be repeated and tested shall not be carried out again.
6. 委托单位对样品的代表性和资料的真实性负责,否则本单位不承担任何相关责任。
The applicant should undertake the responsibility for the provided samples' representativeness and document authenticity. Otherwise, PONY has not any relevant responsibilities.
7. 本报告仅对所测样品负责,报告数据仅反映对所测样品的评价,对于报告及所载内容的使用、使用所产生的直接或间接损失及一切法律后果,本单位不承担任何经济和法律责任。
This report is only responsible for the provided sample. The test results only represent the evaluation of the tested sample. PONY will not be responsible for any economical or legal liability generated from direct or indirect usage of the test report.
8. 本单位有权在完成报告后处理所测样品。
PONY has the right to dispose the tested sample after approval of the test report.
9. 本单位保证工作的客观公正性,对委托单位的商业信息、技术文件等商业秘密履行保密义务。
PONY assures objectivity and impartiality of the test, and fulfills the obligation of confidentiality for applicant's commercial information, and technique document.
10. 本报告全部或部分复制、私自转让、盗用、冒用、涂改或以其它任何形式篡改的均属无效,本单位将对上述行为追究其相应的法律责任。
Any unauthorized reproduce in full or part, piracy, alteration, forgery or falsification of the content is unlawful. PONY will investigate above acts for their legal liability.

▲ 防伪说明 (Anti-counterfeiting Description):

- (1) 报告编号是唯一的;
The test report has exclusive report code.
- (2) 报告采用特制防伪纸张印制,纸张表面带有“PONY”防伪纹路,该防伪纹路不支持复印,即复制件不会带有“PONY”防伪纹路。
The test report is printed by anti-copying paper whose surface shows "PONY" security print with specific anti-counterfeiting technique. Security print will disappear after copying. Duplicates are not expected to give "PONY" security print under any circumstances.



扫描二维码
关注谱尼测试

www.ponytest.com

☎ Hotline 400-819-5688

北京实验室: (010)82618116
上海实验室: (021)64851999
青岛实验室: (0532)88706866
深圳实验室: (0755)26050909
天津实验室: (022)27360730
苏州实验室: (0512)62997900

长春实验室: (0431)85150908
大连实验室: (0411)87336618
哈尔滨实验室: (0451)88104651
郑州实验室: (0371)69350670
新疆实验室: (0991)6684186

石家庄实验室: (0311)85376660
西安实验室: (029)89608785
呼和浩特实验室: (0471)3450025
杭州实验室: (0571)87219096
宁波实验室: (0574)87736499

武汉实验室: (027)83997127
合肥实验室: (0551)63863474
广州实验室: (020)89224310
厦门实验室: (0592)5568048
成都实验室: (028)87702788



Pony Testing International Group



扫描二维码
关注售后服务

Test Report

NO.: BNGZRJPL69127757a

Date: 2019.04.09

Page 2 of 7

Test results

Sample No.: L69127757-1

Test Section: whole sample

EN71 Part 1 Mechanical and Physical Properties

4	General Requirements	
4.1	Material cleanliness.....	Pass
4.2	Assembly.....	N/A
4.3	Flexible plastic sheeting.....	N/A
4.4	Toy bags.....	N/A
4.5	Glass.....	N/A
4.6	Expanding materials.....	N/A
4.7	Edges.....	Pass
4.8	Points and metallic, wires.....	Pass
4.9	Protruding parts.....	N/A
4.10	Parts moving against each other.....	N/A
4.11	Mouth-actuated toys and other toys intended to be put in the mouth.....	N/A
4.12	Balloons.....	N/A
4.13	Cords of toy kites and other flying toys.....	N/A
4.14	Enclosures.....	N/A
4.15	Toys intended to bear the mass of a child.....	N/A
4.16	Heavy immobile toys.....	N/A
4.17	Projectiles.....	N/A
4.18	Aquatic toys and inflatable toys.....	N/A
4.19	Percussion caps specifically designed for use in toys and toy using percussion caps.....	N/A
4.20	Acoustics.....	N/A
4.21	Toys containing a non-electrical heat source.....	N/A
4.22	Small balls.....	N/A
4.23	Magnets.....	N/A
4.24	Yo-yo balls.....	N/A
4.25	Toys attached to food.....	N/A
5	Toys intended for children under 36 months	
5.1	General requirements.....	N/A
5.2	Soft-filled toys and soft-filled parts of a toy.....	N/A
5.3	Plastic sheeting.....	N/A

The page below is blank



Hotline 400-819-5688 www.ponytest.com

Beijing Lab: 010-87601000	Changchun Lab: 0431-88100000	Shi Jiazui Lab: 010-13101010	Qingdao Lab: 0532-87601000
Shanghai Lab: 021-57101000	Shenzhen Lab: 0755-87601000	Tianjin Lab: 022-87601000	Wuhan Lab: 027-87601000
Guangzhou Lab: 020-87601000	Xi'an Lab: 029-87601000	Hangzhou Lab: 0571-87601000	Chengde Lab: 0310-87601000
Yantai Lab: 0535-87601000	Zibo Lab: 0533-87601000	Nanjing Lab: 025-87601000	Chongqing Lab: 023-87601000
Harbin Lab: 0451-87601000	Jiangsu Lab: 0510-87601000	Shanghai Lab: 021-87601000	Chengde Lab: 0310-87601000

Pony Testing Group Shanghai Co., Ltd.
Test Address: 2/3/4/6/F., Building 35, No.680, Guiping Road, Xuhui District, Shanghai, China
Test Address: No.6/7 Building, No.99, Wen Xiangdong Road, Songjiang District, Shanghai, China



Pony Testing International Group



扫描二维码
关注售后服务

Test Report NO.: BNGZRJPL69127757a Date: 2019.04.09 Page 3 of 7

5.4	Cords, chains and electrical cables in toys.....	N/A
5.5	Liquid-filled toys.....	N/A
5.6	Speed limitation of electrically-driven ride-on toys.....	N/A
5.7	Glass and porcelain.....	N/A
5.8	Shape and size of certain toys.....	N/A
5.9	Toys comprising monofilaments fibers.....	N/A
5.10	Small balls.....	N/A
5.11	Play figures.....	N/A
5.12	Hemispheric-shapes toys.....	N/A
5.13	Suction cups.....	N/A
5.14	Straps intended to be worn fully or partially around the neck (see A.53)	N/A
6	Packaging.....	N/A

EN71 Part 2 Flammability

Sample No.: L69127757-1

Test Section: whole sample

4.1	General requirements.....	Pass
4.2	Toys to be worn on the head	N/A
4.3	Toy disguise costumes and toys intended to be worn by a child in play.....	N/A
4.4	Toys intended to be entered by a child.....	N/A
4.5	Soft-filled toys.....	N/A

Note: (1) N/A = Not Applicable

The page below is blank



Hotline 400-819-5688 www.ponytest.com

Pony Testing Group Shanghai Co., Ltd.
Test Address: 2/3/4/F, Building 35, No.680, Guiping Road, Xuhui District, Shanghai, China
Test Address: No.6/7 Building, No.99, Wen Xiangdong Road, Songjiang District, Shanghai, China

Beijing Lab: 010-87501000	Changsha Lab: 0431-88100006	Shi Jiazui Lab: 010-13101010	Shen Zhen Lab: 0755-26661122
Shanghai Lab: 021-51011000	Chengde Lab: 0311-87738815	Tian Jin Lab: 022-26051191	Wu Ji Lab: 0511-33843124
Qingdao Lab: 0532-86700000	Guang Zhou Lab: 020-83199100	Hubei Lab: 027-13333003	Guangzhou Lab: 020-89224310
Tianjin Lab: 022-27887730	Zhengzhou Lab: 0371-66330020	Hong Kong Lab: 00852-23110000	Xian Lab: 029-23300018
Shenzhen Lab: 0755-26661000	Xinjiang Lab: 0991-4884100	Singapore Lab: 65-63431100	Canada Lab: 001-97700000



Pony Testing International Group



任意扫二维码
本证皆可测试

Test Report

NO.: BNGZRJPL69127757a

Date: 2019.04.09

Page 4 of 7

EN71 Part 3 Migration of certain elements

The migrations of elements from toys and parts of toys.....Pass

Test Results (Unit: mg/kg)

Sample No.: L69127757-2

Test Section: yellow plastic+white plastic

Test Item	MDL	Test Result	Limits
			Category III: Scraped-off
Aluminium	10	N.D.	70000
Antimony	1	N.D.	560
Arsenic	0.5	N.D.	47
Barium	10	N.D.	18750
Boron	10	N.D.	15000
Cadmium	0.1	N.D.	17
Chromium(III)	1	N.D.	460
Chromium(VI)	0.005	N.D.	0.2
Cobalt	1	N.D.	130
Copper	10	N.D.	7700
Lead	0.5	N.D.	160
Manganese	10	N.D.	15000
Mercury	1	N.D.	94
Nickel	1	N.D.	930
Selenium	1	N.D.	460
Strontium	10	N.D.	56000
Tin	10	N.D.	180000
Organic tin	0.2	See next table	12
Zinc	10	N.D.	46000

The page below is blank



Hotline 400-819-5688 www.ponytest.com

Pony Testing Group Shanghai Co., Ltd.
Test Address: 2/3/4/6/F., Building 35, No.680, Guiping Road, Xuhui District, Shanghai, China
Test Address: No.6/7 Building, No.99, Wen Xiangdong Road, Songjiang District, Shanghai, China

Beijing Lab: 010-59209999	Changsha Lab: 0731-84000000	Shenzhen Lab: 0755-26666666	Shanghai Lab: 021-59209999
Guangzhou Lab: 020-22222222	Hongkong Lab: 00852-23333333	Qingdao Lab: 0532-88888888	Tianjin Lab: 022-27777777
Xi'an Lab: 029-88888888	Zhangjiakou Lab: 0351-88888888	Yantai Lab: 0535-33333333	Wuhan Lab: 027-88888888
Harbin Lab: 0451-88888888	Nanjing Lab: 025-88888888	Chengde Lab: 0316-88888888	Chongqing Lab: 023-88888888
Shijiazhuang Lab: 0311-88888888	Wenzhou Lab: 0577-88888888	Wuxi Lab: 0510-88888888	Yichang Lab: 0717-88888888
Yantai Lab: 0535-33333333	Zhengzhou Lab: 0371-88888888	Zibo Lab: 0533-88888888	Zurich Lab: 0041-77777777



Pony Testing International Group



扫描二维码
关注售后服务

Test Report

NO.: BNGZRJPL69127757a

Date: 2019.04.09

Page 5 of 7

Organic tin

Test Results (Unit: mg/kg)

Test Item	Test Result
MeT	N.D.
BuT	N.D.
DProT	N.D.
DBT	N.D.
TBT	N.D.
MOT	N.D.
TeBT	N.D.
DPhT	N.D.
DOT	N.D.
TPhT	N.D.

The page below is blank



Pony Testing International Group

Hotline 400-819-5688 www.ponytest.com

Pony Testing Group Shanghai Co., Ltd.
Test Address: 2/3/4/F., Building 35, No.680, Guiping Road, Xuhui District, Shanghai, China
Test Address: No.6/7 Building, No.99, Wen Xiangdong Road, Songjiang District, Shanghai, China

Beijing Lab: 010-83496990	Changsha Lab: 0731-88100006	Shenzhen Lab: 0755-85006000	Shanghai Lab: 021-50421999
Chengde Lab: 0830-2100000	Chongqing Lab: 023-63080808	Guangzhou Lab: 020-87506666	Hangzhou Lab: 0571-87221000
Chongzhou Lab: 0834-2100000	Dalian Lab: 0411-88100006	Hongkong Lab: 00852-26000000	Harbin Lab: 0451-88100006
Chongqing Lab: 023-63080808	Guangzhou Lab: 020-87506666	Shanghai Lab: 021-50421999	Shenzhen Lab: 0755-85006000
Chongzhou Lab: 0834-2100000	Dalian Lab: 0411-88100006	Guangzhou Lab: 020-87506666	Hangzhou Lab: 0571-87221000
Chongqing Lab: 023-63080808	Chongqing Lab: 023-63080808	Chongqing Lab: 023-63080808	Chongqing Lab: 023-63080808



Pony Testing International Group



任意性二维码
本注请后测试

Test Report

NO.: BNGZRJPL69127757a

Date: 2019.04.09

Page 6 of 7

EN71 Part 3 Migration of certain elements

The migrations of elements from toys and parts of toys.....Pass

Test Results (Unit: mg/kg)

Sample No.: L69127757-3

Test Section: red plastic+blue plastic

Test Item	MDL	Test Result	Limits
			Category III: Scraped-off
Aluminium	10	N.D.	70000
Antimony	1	N.D.	560
Arsenic	0.5	N.D.	47
Barium	10	N.D.	18750
Boron	10	N.D.	15000
Cadmium	0.1	N.D.	17
Chromium(III)	1	N.D.	460
Chromium(VI)	0.005	N.D.	0.2
Cobalt	1	N.D.	130
Copper	10	N.D.	7700
Lead	0.5	N.D.	160
Manganese	10	N.D.	15000
Mercury	1	N.D.	94
Nickel	1	N.D.	930
Selenium	1	N.D.	460
Strontium	10	N.D.	56000
Tin	10	N.D.	180000
Organic tin	0.2	See next table	12
Zinc	10	N.D.	46000

The page below is blank



Hotline 400-819-5688 www.ponytest.com

Pony Testing Group Shanghai Co., Ltd.
Test Address: 2/3/4/6/F., Building 35, No.680, Guiping Road, Xuhui District, Shanghai, China
Test Address: No.6/7 Building, No.99, Wen Xiangdong Road, Songjiang District, Shanghai, China

Beijing Lab: 010-59209999	Changsha Lab: 0731-84000000	Shenzhen Lab: 0755-26666666	Shanghai Lab: 021-59209999
Guangzhou Lab: 020-22222222	Hangzhou Lab: 0571-88888888	Harbin Lab: 0451-88888888	Hebei Lab: 0311-88888888
Qingdao Lab: 0532-88888888	Tianjin Lab: 022-23456789	Wuhan Lab: 027-88888888	Xinjiang Lab: 0991-88888888
Yantai Lab: 0535-23333333	Zhengzhou Lab: 0371-88888888	Other Labs: 0000-00000000	Other Labs: 0000-00000000



扫描二维码
关注售后服务

Test Report

NO.: BNGZRJPL69127757a

Date: 2019.04.09

Page 7 of 7

Organic tin

Test Results (Unit: mg/kg)

Test Item	Test Result
MeT	N.D.
BuT	N.D.
DProT	N.D.
DBT	N.D.
TBT	N.D.
MOT	N.D.
TeBT	N.D.
DPhT	N.D.
DOT	N.D.
TPhT	N.D.

Note: This test report is to replace the test report No. BNGZRJPL69127757. The No. BNGZRJPL69127757 test report is invalid and of no legal effect. All related information should be referred to the new test report. 2019.04.09

Sample No. & Photo:



Pony authenticate the photo on original report only
End of Report